

CHAMELEON WRAPPING AND LAMINATION LTD TEST REPORT

SCOPE OF WORK

CAN/ULC S134, STANDARD METHOD OF FIRE TESTS OF EXTERIOR WALL ASSEMBLIES
CONTAINING CHAMCLAD PVC SIDING

REPORT NUMBER

104543597SAT-002_REV.2

TEST DATE(S)

01/11/21

ISSUE DATE [REVISED DATE]

01/19/21 05/06/21

RECORD RETENTION END DATE

1/11/25

PAGES

22

DOCUMENT CONTROL NUMBER

GFT-OP-10c (09/29/20)

© 2017 INTERTEK

